CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2 Page 43 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
. A 2048 @ SWT 15 @ VBW 3kHz Mode Sweep

i

| "
T i U ot A LT
MPW‘WW LA Y"M“M.r 1“4 ! ”‘M&ﬂ i A \JWWL L

9.0kH:z

1001 pts 14.1kHz/

750.0 khz
08:54:19 T4  06/19/2025

NTNV-n5-PC3-15-5-H-DFT-QPSK-Edge_1RB_Left-0.009-0.15-P
A NTNV-n5-PC3-15-5-H-DFT-QPSK-Edge_1RB_Left-0.15-30-PASS

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz

s6L
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep Count 3/3
Avg
1 dBim|
00 GH
10
0
1.0GHz 10001 pts 200.0 MHz/. 3.0GH:

o -
08:54:41 T4 06/19/2025

NTNV-n5-PC3-15-5-H-DFT-QPSK-Edge_1RB_Left-30-1000-PAS
S

NTNV-n5-PC3-15-5-H-DFT-QPSK-Edge_1RB_Left-1000-3000-PA
SS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz

RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
. A 2048 @ SWT 15 ® VBW 3 MHz _Mode Sweep
equency Sweep

Count 3/3 At 2048 & SWT 15 ® VBW 3 MHz_Mode Sueep Count 3/3
ecp Avg
34 a;
0
0 0
™ i ol S I -
Pt NM
3.06H: 20001 pts 00,0 MHz/ 2.0 GHz T2.0GHz 30001 pts 800.0 MHz/ 2006Hz
08:54:48 T4 06/19/2025

08:54:57 T4 06/19/2025

NTNV-n5-PC3-15-5-H-DFT-QPSK-Edge_1RB_Left-3000-12000-
PASS

NTNV-n5-PC3-15-5-H-DFT-QPSK-Edge_1RB_Left-12000-20000-
PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2 Page 44 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
. A 2048 @ SWT 15 @ VBW 3kHz Mode Sweep

=

G (V - P E ” 4
T LT TN LT ATV T AL

9.0kH:z

oy N

1001 pts 14.1kHz/

150.0 kHz
09:11:25 T4 06/19/2025

NTNV-n5-PC3-15-10-L-DF T-BPSK-Edge_1RB_Left-0.009-0.15-P
A NTNV-n5-PC3-15-10-L-DF T-BPSK-Edge_1RB_Left-0.15-30-PASS

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep

1.0GH:

10001 pis 200.0 MHz/

3.0GH:
T w06
09:11:50 T¥ 06/19/2025

NTNV-n5-PC3-15-10-L-DFT-BPSK-Edge_1RB_Left-30-1000-PAS
S

NTNV-n5-PC3-15-10-L-DF T-BPSK-Edge_1RB_Left-1000-3000-PA
SS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz
. A 2048 @ SWT 15 ® VBW 3 MHz _Mode Sweep
equency Sweep

s6L

RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz

sat

Count 3/3 - Att 2048 & SWT 15 ® VBW 3 MHz Mode Sweep Count 3/3

<< g

o

267

0 0
-
o L ) ST o S B .

g P P oy, W

3.0GHz 20001 pts 900.0 MHz/ 12.0GHz 12.0GHz 30001 pts 800.0 MHz/ 20.0 GHz

o R 0D I

09:11:58 T4 06/19/2025

09:12:07 T4 06/19/2025

NTNV-n5-PC3-15-10-L-DF T-BPSK-Edge_1RB_Left-3000-12000-
PASS

NTNV-n5-PC3-15-10-L-DF T-BPSK-Edge_1RB_Left-12000-20000-
PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2 Page 45 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
. A 2048 @ SWT 15 @ VBW 3kHz Mode Sweep

Pl Lo J‘Mmr \ | \
b Vg T AR it fi

9.0kH:z

| " /
WKMF 1/ ,wm,‘-‘v W‘k

1001 pts 14.1kHz/

150.0 kHz
T T
09:12:30 T¥ 06/19/2025

NTNV-n5-PC3-15-10-L-DFT-QPSK-Edge_1RB_Left-0.009-0.15-P
A NTNV-n5-PC3-15-10-L-DFT-QPSK-Edge_1RB_Left-0.15-30-PASS

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz

s6L
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep Count 3/3
Avg
1 5|
00 GH
10
0
1.0GH: 10001 pts 200.0 MHz/.

3.0GHz
09:12:52 T4 06/19/2025

NTNV-n5-PC3-15-10-L-DF T-QPSK-Edge_1RB_Left-30-1000-PA
SS

NTNV-n5-PC3-15-10-L-DF T-QPSK-Edge_1RB_Left-1000-3000-P
ASS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz
. A 2048 @ SWT 15 ® VBW 3 MHz _Mode Sweep
equency Sweep

s6L RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
Count 3/3 ® an

2048 & SWT 15 ® VBW 3 MHz Mode Sweep Count 3/3
cep
s
0 0
=2 ) .
S S T
3.0GHz 20001 pts 900.0 MHz/ 12.0GHz 12.0GHz 30001 pts 800.0 MHz/ 20.0 GHz
09:12:59 F¥ 06/19/2025

09:13:08 T4 06/19/2025

NTNV-n5-PC3-15-10-L-DF T-QPSK-Edge_1RB_Left-3000-12000-
PASS

NTNV-n5-PC3-15-10-L-DF T-QPSK-Edge_1RB_Left-12000-20000-
PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2 Page 46 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
. A 2048 @ SWT 15 @ VBW 3kHz Mode Sweep

i R M-W ;i lm' W
g;uMW N\\WW \,WWWVW‘\N Lt(‘ I lmw ‘/\f ww Vﬂ‘l m‘ﬂﬁﬂwlﬂ:w W ’MVTM" ”"m\ ,YJ‘J\“M

s Al
siuT

9.0kH:z 1001 pis 4.1 kHz/

T50.0 kb
o I o i
09:13:36 T 06/19/2025

NTNV-n5-PC3-15-10-M-DF T-BPSK-Edge_1RB_Left-0.009-0.15-
PASS

NTNV-n5-PC3-15-10-M-DFT-BPSK-Edge_1RB_Left-0.15-30-PAS
S

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz

s6L
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep Count 3/3
Avg
1 dBim|
200GH]
10
0
1.0GHz 10001 pts 200.0 MHz/. 3.0GH:

o -
09:13:58 T4 06/19/2025

NTNV-n5-PC3-15-10-M-DF T-BPSK-Edge_1RB_Left-30-1000-PA
SS

NTNV-n5-PC3-15-10-M-DF T-BPSK-Edge_1RB_Left-1000-3000-P
ASS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz

RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
. A 2048 @ SWT 15 ® VBW 3 MHz _Mode Sweep .
equency Sweep

Count 3/3 At 2048 & SWT 15 ® VBW 3 MHz Mode Sweep Count 3/3

<ep Avg

st a

276

0 0
W el [P o /‘b'n‘-

ey R ™

3.0GHz 20001 pts 900.0 MHz/ 12.0GHz 12.0GHz 30001 pts 800.0 MHz/ 20.0 GHz
09:14:06 T4 06/19/2025

09:14:14 TH 06/19/2025

NTNV-n5-PC3-15-10-M-DF T-BPSK-Edge_1RB_Left-3000-12000
-PASS

NTNV-n5-PC3-15-10-M-DF T-BPSK-Edge_ 1RB_Left-12000-20000
-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2 Page 47 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
. A 2048 @ SWT 15 @ VBW 3kHz Mode Sweep

.')}W
i |

J
k " 4 I
TR A A A gl L
A A T TS T Y M‘W g
1001 pis 4.1/

=

@W’M‘w

9.0kH:z

750.0 khz
T
09:14:26 T4 06/19/2025

NTNV-n5-PC3-15-10-M-DF T-QPSK-Edge_1RB_Left-0.009-0.15-
PASS

NTNV-n5-PC3-15-10-M-DF T-QPSK-Edge_1RB_Left-0.15-30-PAS
S

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep

1.0GH:

10001 pis 200.0 MHz/

3.06H:
o I it
09:14:47 T4 06/19/2025

NTNV-n5-PC3-15-10-M-DF T-QPSK-Edge_ 1RB_Left-30-1000-PA
SS

NTNV-n5-PC3-15-10-M-DFT-QPSK-Edge_1RB_Left-1000-3000-P
ASS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz
. A 2048 @ SWT 15 ® VBW 3 MHz _Mode Sweep
equency Sweep

s6L RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
Count 3/3 ® an

2008 @ SWT 15 & VBW 3 Wz _Mode Sweep Count 3/3
ecp Avg
a
0576
0 0
| -t P
-~ g i IV o S P 2

” RO PP ey o W
3.06H: 20001 pts 00,0 MHz/ 2.0 GHz T2.0GHz 30001 pts 800.0 MHz/ 2006Hz
T ey N SR

09:14:55 T4 06/19/2025

09:15:04 T4 06/19/2025

NTNV-n5-PC3-15-10-M-DF T-QPSK-Edge_1RB_Left-3000-12000
-PASS

NTNV-n5-PC3-15-10-M-DF T-QPSK-Edge_ 1RB_Left-12000-20000
-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2 Page 48 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
. A 2048 @ SWT 15 @ VBW 3kHz Mode Sweep

=

) u‘DM AL \ I
I T ot LA VUK ; A
MX;MW W’W / WB‘" L A “m%-/ww wwm M b/ W“v*‘ py L

9.0kH:z

FA

i
WLMMN MW,/" N

1001 pts 14.1kHz/

T50.0 kHz
o I e
09:15:36 T 06/19/2025

NTNV-n5-PC3-15-10-H-DF T-BPSK-Edge_1RB_Left-0.009-0.15-P
ASS

NTNV-n5-PC3-15-10-H-DF T-BPSK-Edge_1RB_Left-0.15-30-PAS
S

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz

s6L
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep Count 3/3
Avg
1 dBim|
00 GH
10
0
1.0GHz 10001 pts 200.0 MHz/. 3.0GH:

o -
09:15:57 T4 06/19/2025

NTNV-n5-PC3-15-10-H-DF T-BPSK-Edge_1RB_Left-30-1000-PA
SS

NTNV-n5-PC3-15-10-H-DF T-BPSK-Edge_1RB_Left-1000-3000-P
ASS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz
. A 2048 @ SWT 15 ® VBW 3 MHz _Mode Sweep
equency Sweep

s6L RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
Count 3/3 ® an

2048 & SWT 15 ® VBW 3 MHz Mode Sweep Count 3/3
ccp
T
P
0 0
_ P g ’
o "l W P L P 2
o wf' s Y
3.0GHz 20001 pts 900.0 MHz/ 12.0 GHz 12.0GHz 30001 pts 800.0 MHz/ 20.0GHz
o D D e B SR
09:16:05 T4 06/19/2025

09:16:14 ¥ 06/19/2025

NTNV-n5-PC3-15-10-H-DF T-BPSK-Edge_1RB_Left-3000-12000-
PASS

NTNV-n5-PC3-15-10-H-DF T-BPSK-Edge_1RB_Left-12000-20000-
PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A2

Page 49 of 69

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz
.t 15 @ VBW 3kHz Mode Sweep

2048 @ SWT

LA | "I

A ™ F AT P ARA MU s " ; i
v MW M WW'WI,’.V I Mwﬂwn N Wy LﬁMﬂ,ﬂ/ i’%wﬁ oy A
9.0kHz. 1001 pts. 14.1 kHz/ “5’0&0 H‘h

NTNV-n5-PC3-15-10-H-DF T-QPSK-Edge_1RB_Left-0.009-0.15-
PASS

NTNV-n5-PC3-15-10-H-DF T-QPSK-Edge_1RB_Left-30-1000-PA
SS

RefLevel 1000dBm ~ Offsct 16.94 dB @ RBW 1 MHz
. A 2048 @ SWT
uency Swee;

s6L

15 ® VBW 3 MHz _Mode Sweep Count 3/3

\ |
\
3

3.0GH:

20001 pis 900.0 MHz/

2.0 GHz
ey o
09:17:13 T4  06/19/2025

NTNV-n5-PC3-15-10-H-DF T-QPSK-Edge_1RB_Left-3000-12000
-PASS

NTNV-n5-PC3-15-10-H-DFT-QPSK-Edge_1RB_Left-0.15-30-PAS
S

RefLevel 2500dBm  Offset 859 B * RBW 1 MHz

s6L
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep Count 3/3
Avg
1 8|
00 GH
10
0
1.0GHz 10001 pts 200.0 MHz/. 3.0GH:

o -
09:17:05 T4 06/19/2025

NTNV-n5-PC3-15-10-H-DFT-QPSK-Edge_1RB_Left-1000-3000-P
ASS

RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz

sa
- At 2048 & SWT 15 ® VBW 3 MHz Mode Sweep Count 3/3

uency Swes Avg

a

06

0

— POV ey PR

12.0GHz 30001 pts 800.0 MHz/ 20.0 GHz

sy N
09:17:21 T4  06/19/2025

NTNV-n5-PC3-15-10-H-DF T-QPSK-Edge_1RB_Left-12000-20000
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Appendix F: Frequency Stability

Test Result

Frequency Error VS. Voltage

Voltage
Band scs | BanWid | yoguiation | S"A | RB Config | Voitage | TeMPerat De(‘ﬁ;';t)b" D‘(*'F‘)’Lar:]i;’" Verdict
n5 15 5 DFT-BPSK L | outer Fur | wL NT 16 0.019359 | PASS
n5 15 5 DFT-BPSK L | outer Fur | WN NT 6 0.00726 | PASS
n5 15 5 DFT-BPSK L | outer Fur | VvH NT 14 0.016939 | PASS
n5 15 5 DFT-QPSK L | outer Fur | wL NT 16 0.019359 | PASS
n5 15 5 DFT-QPSK L | outer Ful | WN NT 12 0.014519 | PASS
n5 15 5 DFT-QPSK L | outer Ful | VH NT 14 0.016939 | PASS
n5 15 5 DFT-BPSK M | Outer Ful | VL NT 17 0.020323 | PASS
n5 15 5 DFT-BPSK | M | Outer Ful | VN NT 10 0.011955 | PASS
n5 15 5 DFT-BPSK | M | Outer Ful | VH NT 16 0.019127 | PASS
n5 15 5 DFT-QPSK | M | Outer Ful | VL NT 10 0.011955 | PASS
n5 15 5 DFT-QPSK | M | Outer Ful | VN NT 12 0.014345 | PASS
n5 15 5 DFT-QPSK | M | Outer Ful | VH NT 8 0.009564 | PASS
n5 15 5 DFT-BPSK H | outer Ful | VL NT 4 0.004725 | PASS
n5 15 5 DFT-BPSK H | outer Ful | VN NT 3 0.003544 | PASS
n5 15 5 DFT-BPSK H | outer Ful | VH NT 12 0.014176 | PASS
n5 15 5 DFT-QPSK H | outer Ful | WL NT 9 0.010632 | PASS
n5 15 5 DFT-QPSK H | outer Ful | WN NT 3 0.003544 | PASS
n5 15 5 DFT-QPSK H | outer Full | VH NT 11 0.012995 | PASS
n5 15 | 10 DFT-BPSK L | outer Fur | wL NT 16 0.0193 | PASS
n5 15 | 10 DFT-BPSK L | outer Fur | WN NT 15 0.018094 | PASS
n5 15 | 10 DFT-BPSK L | outer Fur | VvH NT 8 0.00965 | PASS
n5 15 | 10 DFT-QPSK L | outer Fur | wL NT 8 0.00965 | PASS
n5 15 | 10 DFT-QPSK L | outer Ful | WN NT 10 0.012063 | PASS
n5 15 | 10 DFT-QPSK L | outer Ful | VH NT 15 0.018094 | PASS
n5 15 | 10 DFT-BPSK M | Outer Ful | VL NT 4 0.004782 | PASS
n5 15 | 10 DFT-BPSK | M | Outer Ful | VN NT 17 0.020323 | PASS
n5 15 | 10 DFT-BPSK | M | Outer Ful | VH NT 7 0.008368 | PASS
n5 15 | 10 DFT-QPSK | M | Outer Ful | VL NT 8 0.009564 | PASS
n5 15 | 10 DFT-QPSK | M | Outer Ful | VN NT 17 0.020323 | PASS
n5 15 | 10 DFT-QPSK | M | Outer Ful | VH NT 7 0.008368 | PASS
n5 15 | 10 DFT-BPSK H | outer Ful | WL NT 4 0.004739 | PASS
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n5 15 10 DFT-BPSK H Outer_Full VN NT 1 0.001185 | PASS
n5 15 10 DFT-BPSK H Outer_Full VH NT 15 0.017773 | PASS
n5 15 10 DFT-QPSK H Outer_Full VL NT 18 0.021327 | PASS
n5 15 10 DFT-QPSK H Outer_Full VN NT 17 0.020142 | PASS
n5 15 10 DFT-QPSK H Outer_Full VH NT 10 0.011848 | PASS
n5 15 15 DFT-BPSK L Outer_Full VL NT 11 0.013229 | PASS
n5 15 15 DFT-BPSK L Outer_Full VN NT 8 0.009621 | PASS
n5 15 15 DFT-BPSK L Outer_Full VH NT 17 0.020445 | PASS
n5 15 15 DFT-QPSK L Outer_Full VL NT 10 0.012026 | PASS
n5 15 15 DFT-QPSK L Outer_Full VN NT 12 0.014432 | PASS
n5 15 15 DFT-QPSK L Outer_Full VH NT 2 0.002405 | PASS
n5 15 15 DFT-BPSK M Outer_Full VL NT 10 0.011955 | PASS
n5 15 15 DFT-BPSK M Outer_Full VN NT 19 0.022714 | PASS
n5 15 15 DFT-BPSK M Outer_Full VH NT 9 0.010759 | PASS
n5 15 15 DFT-QPSK M Outer_Full VL NT 10 0.011955 | PASS
n5 15 15 DFT-QPSK M Outer_Full VN NT 3 0.003586 | PASS
n5 15 15 DFT-QPSK M Outer_Full VH NT 9 0.010759 | PASS
n5 15 15 DFT-BPSK H Outer_Full VL NT 3 0.003565 | PASS
n5 15 15 DFT-BPSK H Outer_Full VN NT 12 0.01426 PASS
n5 15 15 DFT-BPSK H Outer_Full VH NT 8 0.009507 | PASS
n5 15 15 DFT-QPSK H Outer_Full VL NT 19 0.022579 | PASS
n5 15 15 DFT-QPSK H Outer_Full VN NT 16 0.019014 | PASS
n5 15 15 DFT-QPSK H Outer_Full VH NT 5 0.005942 | PASS
n5 15 20 DFT-BPSK L Outer_Full VL NT 6 0.007194 | PASS
n5 15 20 DFT-BPSK L Outer_Full VN NT 10 0.01199 PASS
n5 15 20 DFT-BPSK L Outer_Full VH NT 4 0.004796 | PASS
n5 15 20 DFT-QPSK L Outer_Full VL NT 13 0.015588 | PASS
n5 15 20 DFT-QPSK L Outer_Full VN NT 10 0.01199 PASS
n5 15 20 DFT-QPSK L Outer_Full VH NT 19 0.022782 | PASS
n5 15 20 DFT-BPSK M Outer_Full VL NT 4 0.004782 | PASS
n5 15 20 DFT-BPSK M Outer_Full VN NT 1 0.001195 | PASS
n5 15 20 DFT-BPSK M Outer_Full VH NT 6 0.007173 | PASS
n5 15 20 DFT-QPSK M Outer_Full VL NT 7 0.008368 | PASS
n5 15 20 DFT-QPSK M Outer_Full VN NT 1 0.001195 | PASS
n5 15 20 DFT-QPSK M Outer_Full VH NT 6 0.007173 | PASS
n5 15 20 DFT-BPSK H Outer_Full VL NT 5 0.005959 | PASS
n5 15 20 DFT-BPSK H Outer_Full VN NT 17 0.020262 | PASS
n5 15 20 DFT-BPSK H Outer_Full VH NT 11 0.013111 PASS
n5 15 20 DFT-QPSK H Outer_Full VL NT 1 0.001192 | PASS
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n5 15 20 DFT-QPSK Outer_Full VN NT 10 0.011919 | PASS
n5 15 20 DFT-QPSK Outer_Full VH NT 3 0.003576 | PASS
Frequency Error VS. Temperature
Temperature
Band scs [ PaNWd|  Modulaion | SM? | RB Config | Voltage | TeTPere! De("|_i|";t)b" D‘(*F‘)’Larﬂ;’” Verdict
n5 15 5 DFT-BPSK L Outer_Full NV -30 16 0.019359 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV -20 13 0.015729 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV -10 3 0.00363 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV 0 9 0.010889 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV 10 17 0.020569 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV 20 11 0.013309 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV 30 1 0.00121 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV 40 9 0.010889 | PASS
n5 15 5 DFT-BPSK L Outer_Full NV 50 15 0.018149 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV -30 11 0.013309 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV -20 10 0.012099 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV -10 19 0.022989 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV 0 8 0.009679 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV 10 17 0.020569 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV 20 7 0.008469 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV 30 16 0.019359 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV 40 3 0.00363 | PASS
n5 15 5 DFT-QPSK L Outer_Full NV 50 11 0.013309 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV -30 5 0.005977 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV -20 14 0.016736 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV -10 4 0.004782 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV 0 13 0.015541 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV 10 12 0.014345 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV 20 2 0.002391 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV 30 10 0.011955 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV 40 19 0.022714 | PASS
n5 15 5 DFT-BPSK M | Outer_Full NV 50 16 0.019127 | PASS
n5 15 5 DFT-QPSK M | Outer_Full NV -30 10 0.011955 | PASS
n5 15 5 DFT-QPSK M | Outer_Full NV -20 19 0.022714 | PASS
n5 15 5 DFT-QPSK M | Outer_Full NV -10 9 0.010759 | PASS
n5 15 5 DFT-QPSK M | Outer_Full NV 0 2 0.002391 | PASS
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n5 15 5 DFT-QPSK M Outer_Full NV 10 11 0.01315 PASS
n5 15 5 DFT-QPSK M Outer_Full NV 20 1 0.001195 | PASS
n5 15 5 DFT-QPSK M Outer_Full NV 30 10 0.011955 | PASS
n5 15 5 DFT-QPSK M Outer_Full NV 40 19 0.022714 | PASS
n5 15 5 DFT-QPSK M Outer_Full NV 50 16 0.019127 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV -30 9 0.010632 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV -20 18 0.021264 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV -10 7 0.008269 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV 0 13 0.015357 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV 10 3 0.003544 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV 20 12 0.014176 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV 30 1 0.001181 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV 40 10 0.011813 | PASS
n5 15 5 DFT-BPSK H Outer_Full NV 50 9 0.010632 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV -30 10 0.011813 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV -20 19 0.022445 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV -10 16 0.018901 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV 0 6 0.007088 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV 10 11 0.012995 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV 20 1 0.001181 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV 30 10 0.011813 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV 40 19 0.022445 | PASS
n5 15 5 DFT-QPSK H Outer_Full NV 50 9 0.010632 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV -30 14 0.016888 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV -20 4 0.004825 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV -10 12 0.014475 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV 0 2 0.002413 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV 10 2 0.002413 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV 20 8 0.00965 PASS
n5 15 10 DFT-BPSK L Outer_Full NV 30 5 0.006031 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV 40 4 0.004825 | PASS
n5 15 10 DFT-BPSK L Outer_Full NV 50 7 0.008444 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV -30 5 0.006031 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV -20 14 0.016888 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV -10 4 0.004825 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV 0 13 0.015682 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV 10 2 0.002413 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV 20 8 0.00965 PASS
n5 15 10 DFT-QPSK L Outer_Full NV 30 5 0.006031 | PASS
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n5 15 10 DFT-QPSK L Outer_Full NV 40 14 0.016888 | PASS
n5 15 10 DFT-QPSK L Outer_Full NV 50 12 0.014475 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV -30 15 0.017932 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV -20 14 0.016736 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV -10 4 0.004782 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV 0 13 0.015541 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV 10 3 0.003586 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV 20 18 0.021518 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV 30 17 0.020323 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV 40 14 0.016736 | PASS
n5 15 10 DFT-BPSK M Outer_Full NV 50 4 0.004782 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV -30 8 0.009564 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV -20 17 0.020323 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV -10 4 0.004782 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV 0 13 0.015541 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV 10 9 0.010759 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV 20 18 0.021518 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV 30 8 0.009564 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV 40 2 0.002391 | PASS
n5 15 10 DFT-QPSK M Outer_Full NV 50 10 0.011955 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV -30 12 0.014218 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV -20 12 0.014218 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV -10 11 0.013033 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV 0 1 0.001185 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV 10 10 0.011848 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV 20 6 0.007109 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV 30 12 0.014218 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV 40 9 0.010664 | PASS
n5 15 10 DFT-BPSK H Outer_Full NV 50 17 0.020142 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV -30 19 0.022512 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV -20 17 0.020142 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV -10 14 0.016588 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV 0 4 0.004739 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV 10 13 0.015403 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV 20 3 0.003555 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV 30 1 0.001185 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV 40 10 0.011848 | PASS
n5 15 10 DFT-QPSK H Outer_Full NV 50 7 0.008294 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV -30 7 0.008419 | PASS
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n5 15 15 DFT-BPSK L Outer_Full NV -20 12 0.014432 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV -10 2 0.002405 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV 0 11 0.013229 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV 10 17 0.020445 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV 20 6 0.007216 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV 30 3 0.003608 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV 40 9 0.010824 | PASS
n5 15 15 DFT-BPSK L Outer_Full NV 50 18 0.021648 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV -30 10 0.012026 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV -20 16 0.019242 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV -10 6 0.007216 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV 0 15 0.01804 PASS
n5 15 15 DFT-QPSK L Outer_Full NV 10 4 0.004811 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV 20 17 0.020445 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV 30 7 0.008419 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV 40 3 0.003608 | PASS
n5 15 15 DFT-QPSK L Outer_Full NV 50 2 0.002405 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV -30 17 0.020323 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV -20 4 0.004782 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV -10 1 0.001195 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV 0 3 0.003586 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV 10 18 0.021518 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV 20 8 0.009564 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV 30 7 0.008368 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV 40 4 0.004782 | PASS
n5 15 15 DFT-BPSK M Outer_Full NV 50 12 0.014345 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV -30 17 0.020323 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV -20 7 0.008368 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV -10 13 0.015541 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV 0 3 0.003586 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV 10 11 0.01315 PASS
n5 15 15 DFT-QPSK M Outer_Full NV 20 1 0.001195 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV 30 17 0.020323 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV 40 16 0.019127 | PASS
n5 15 15 DFT-QPSK M Outer_Full NV 50 6 0.007173 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV -30 14 0.016637 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV -20 10 0.011884 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV -10 4 0.004753 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV 0 17 0.020202 | PASS
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n5 15 15 DFT-BPSK H Outer_Full NV 10 3 0.003565 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV 20 19 0.022579 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV 30 9 0.010695 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV 40 9 0.010695 | PASS
n5 15 15 DFT-BPSK H Outer_Full NV 50 8 0.009507 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV -30 11 0.013072 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV -20 1 0.001188 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV -10 13 0.015449 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV 0 7 0.008318 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV 10 16 0.019014 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV 20 12 0.01426 PASS
n5 15 15 DFT-QPSK H Outer_Full NV 30 3 0.003565 | PASS
n5 15 15 DFT-QPSK H Outer_Full NV 40 18 0.02139 PASS
n5 15 15 DFT-QPSK H Outer_Full NV 50 16 0.019014 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV -30 1 0.001199 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV -20 6 0.007194 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV -10 19 0.022782 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV 0 12 0.014388 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV 10 2 0.002398 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV 20 4 0.004796 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV 30 14 0.016787 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV 40 4 0.004796 | PASS
n5 15 20 DFT-BPSK L Outer_Full NV 50 19 0.022782 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV -30 5 0.005995 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV -20 2 0.002398 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV -10 8 0.009592 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV 0 5 0.005995 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV 10 14 0.016787 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV 20 10 0.01199 PASS
n5 15 20 DFT-QPSK L Outer_Full NV 30 19 0.022782 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV 40 9 0.010791 | PASS
n5 15 20 DFT-QPSK L Outer_Full NV 50 14 0.016787 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV -30 3 0.003586 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV -20 16 0.019127 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV -10 5 0.005977 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV 0 18 0.021518 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV 10 8 0.009564 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV 20 7 0.008368 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV 30 15 0.017932 | PASS
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n5 15 20 DFT-BPSK M Outer_Full NV 40 5 0.005977 | PASS
n5 15 20 DFT-BPSK M Outer_Full NV 50 18 0.021518 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV -30 3 0.003586 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV -20 12 0.014345 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV -10 11 0.01315 PASS
n5 15 20 DFT-QPSK M Outer_Full NV 0 7 0.008368 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV 10 16 0.019127 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV 20 3 0.003586 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV 30 12 0.014345 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV 40 8 0.009564 | PASS
n5 15 20 DFT-QPSK M Outer_Full NV 50 10 0.011955 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV -30 7 0.008343 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV -20 13 0.015495 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV -10 10 0.011919 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV 0 15 0.017878 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV 10 12 0.014303 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV 20 18 0.021454 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV 30 11 0.013111 PASS
n5 15 20 DFT-BPSK H Outer_Full NV 40 1 0.001192 | PASS
n5 15 20 DFT-BPSK H Outer_Full NV 50 17 0.020262 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV -30 19 0.022646 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV -20 12 0.014303 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV -10 13 0.015495 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV 0 3 0.003576 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV 10 16 0.01907 PASS
n5 15 20 DFT-QPSK H Outer_Full NV 20 5 0.005959 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV 30 14 0.016687 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV 40 4 0.004768 | PASS
n5 15 20 DFT-QPSK H Outer_Full NV 50 13 0.015495 | PASS

END




	Appendix F: Frequency Stability
	Test Result


